

GEMSTONE TESTING REPORT

Test Report No.: 2968135919

Form No.: 2729

Date of Issue: 28/11/2019

(a) Mounted (M) or Loose (L)	: L	(h) Specific Gravity	: 4.00
(b) Weight	: 1.77 Carat	(i) Refractive Index	: 1.760 – 1.769
(c) Colour	: Purple	(j) Spectroscopic Examination	: Indistinct
(d) Transparency	: Transparent	(k) Pleochroism	: Strong
(e) Lustre	: Vitreous	(l) Examination under U.V light	: Red Glow under Long & Short Waves
(f) Shape and Cut	: Oval Mix	(m) Microscopic Examination	: Crystals, Needles, Zircon Halos
(g) Dimensions	: 7.81 x 5.72 x 4.21 mm	(n) Other Test(s) if any	: Nil

Comments:

Judging from the above tests, to the best of our knowledge and ability the stone is identified as:

NATURAL SAPPHIRE

Remarks:

Species - CORUNDUM



Magnified Image of Item



Gemmologist: (K. Seechurn)
f/ Director

This report relates only to the specific sample tested as identified herein and is issued subject to the conditions printed on the back of the report.